
! 
Special Report 79-7 

: April1979 

ENERGY REQUIREMENTS FOR SMALL FLOW 
WASTEWATER TREATMENT SYSTEMS 

E.J. Middlebrooks and C.H. Middlebrooks 

.... 

Prepared for 

DIRECTORATE OF MILITARY PROGRAMS 
. OFFICE, CHIEF OF ENGINEERS 

By 

=-~-= ~ 
UNITED STATES ARMY e 

· CORPS OF ENGINEERS " " 
COLD REGIONS RESEARCH AND ENGINEERING LABORATORY · "" 
HANOVER, NEW HAMPSHIRE, U.SA 

Approvl'd tor publi( rt'IPdSt>; di...,trihution unlinlllt•d 



Unclassified 
SECURITY CLASSIFICATION OF THIS PAGE (Wh n Data Bntarad) e 

REPORT DOCUMENT AT ION PAGE 
1. REPORT NUMBER r· GOVT ACCESSION NO. 

Special Report 79-7 

READ INSTRUCTIONS 
BEFORE COMPLETING FORM 

3. RECIPIENT'S CATALOG NUMBER 

I 
/ 

4. TITLE (and Subtitle) 5. T.YPE OF REPORT & PERIOD COVERED 

ENERGY REQUIREMENTS FOR SMALL FLOW WASTEWATER 
TREATMENT SYSTEMS 

6. PERFORMING ORG. REPORT NUMBER 

7. AUTHOR(a) a. CONTRACT OR GRANT NUMBER(•) 

E. Joe Middlebrooks Purchase Order No. 
Charlotte H. Middlebrooks DACA 89-77-1915 

9. PERFORMING ORGANIZATION NAME AND ADDRESS 10. PROGRAM ELEMENT, PROJECT, 'TASK 
AREA & WORK UNIT NUMBERS 

Middlebrooks and Associates, Inc. DA Project 4A762720A896 
1737 East 1400 North, Logan, Utah 84321 Task 02, Work Unit 004 

11. CONTROLLING OFFICE NAME AND ADDRESS 12. REPORT DATE 

Directorate of Military Programs April 1979 
Office, Chief of Engineers 13. NUMBER OF PAGES 

Washington, D.C. 20314 85 
-l4. MONITORIN_G.AGENCY NAME & ADDRESS(If different lrorn ControUinQ Olllce) 15. SECURITY CLASS. (ol thla report) 

u.s. Army Cold Regions Research 
and Engineering Laboratory Unclassified 
Hanover, N.H. 03755 15a. DECLASSIFICATION/DOWNGRADING 

SCHEDULE 

16. DISTRIBUTION STATEMENT (ol thla Report) 

Approved for public release; distribution unlimited 

17. DISTRIBUTION STATEMENT (ol the abatract entered In Block 20, II dlllerent lrorn Report) 

18. SUPPLEMENTARY NOTES 

19. KEY WORDS (Continue on rever•• aide II neceaaary and Identity by block number) 

Energy requirements 
Land application 
Unit operations 
Unit processes 
Wastewater treatment 

20... ABSTRACT ('C'«rUaue - ,.....,... aEO fl ,_...., .mldentlfT by block nurnbet') 

This report summarizes energy requirements for small wastewater treatment 
systems (0.05 - 5 million gallons per day) applicable to military installations 
It compares various treatment combinations, and presents the energy requirement 
for the most viable alternatives in tabular form. It also presents energy 
requirements for various components of wastewater treatment systems in a 
format making it convenient to calculate the energy requirements 
combinations of 

for many 

DD FORM 
'JAN n 1C73 

the components. In addition, it summarizes briefly energy 

EDITION OF I NOV 65 IS OBSOLETE 
Unclassified 

SECURITY CLASSIFICATION OF THIS PAGE(,.,. Data Entered) 



Unclassified 
SECURITY CLASSIFICATION OF THIS PAGE(Wh_, Dele Entered) 

20. Abstract continued 

estimates made by others. The report compares typical combinations of unit 
operations and processes used to produce various quality effluents on the 
basis of energy consumption. It concludes that land application systems are 
the most energy-efficient wastewater treatment systems and that they are 
capable of producing an equivalent or higher quality effluent than any other 
treatment system. 

ii 
Unclassified 

SECURITY CLASSIFICATION OF THIS PAGE(When Deta Entered) 



PREFACE 

This report was prepared by E. Joe Middlebrooks and Charlotte H. 
Middlebrooks, both of Middlebrooks and Associates, Logan Utah. 

The study was performed for the U.S. Army Cold Regions Research 
and Engineering Laboratory (USA CRREL) and was funded under DA Project 
4A762720A896, Environmental Quality for Construction and Operation ££ 
Military Facilities; Task 02, Pollution Abatement Systems; Work Unit 004, 
Wastewater Treatment Techniques in Cold Regions. 

The final scope of study was defined by Sherwood C. Reed of CRREL. 
He served as technical monitor during the course of the study and his 
efforts in this regard contributed significantly to the successful com­
pletion of this report. 

Technical review of this report was performed by Sherwood C. Reed, 
Robert S. Sletten, c. James Martel, and Edward F. Lobacz of CRREL. 

Permission to reproduce drawings, tables, promotional and instruc­
tional materials by t·he following firms is greatly· appreciated. 

Journal Water Pollution Control Federation, Washington, D.C. 
Public Works Journal Corporation, Ridgewood, New Jersey 
Ann Arbor Science Publishers, Inc., Ann Arbor, Michigan 
Water and Sewage Works, Scranton Gillette Communications, Inc., 

Chicago, Illinois 

The assistance of Ms. Barbara 
manuscript is greatly appreciated. 
review was also most helpful. 

South in the preparation of this 
Ms. Mona McDonald's editorial 

The contents of this report are not to be used for advertising or 
promotional purposes. Citation of brand names does not constitute an 
official endorsement or approval of the use of such commercial products~ 

iii 



TABLE OF CONTENTS 

INTRODUCTION 

General 
Other Studies 

METHODS AND PROCEDURES . 

Equation Development 
Design Parameters . 
Wastewater Characteristics . 
Energy Recovery 
Secondary Energy 

RESULTS AND DISCUSSION . 

Energy Equations 
Treatment Systems . 
Energy Consumption 
Carbon and Ion Exchange Regeneration 
Gas Utilization 
Effluent Quality and Energy Requirements 
Conventional Versus Land Treatment 

CONCLUSIONS 

APPENDIX A: EQUATIONS DESCRIBING ENERGY REQUIREMENTS 

APPENDIX B: RAW WASTEWATER CHARACTERISTICS 

APPENDIX C: SLUDGE CHARACTERISTICS 

LITERATURE CITED • 

iv 

Page 

1 

1 
1 

9 

9 
9 
9 

10 
10 

11 

11 
11 
11 
37 
37 
37 
39 

45 

47 

'• 77 

79 

81 



... 

Figure 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

LIST OF FIGURES 

Energy requirements for 30 mgd secondary treatment 
plants (Wesner and Burris, 1978) 

Trickling filter treatment with anaerobic digestion 
(BODs = 5-day, 20°C biochemical oxygen demand; SS = 
suspended solids) 

Rotating biological contactor treatment with anaerobic 
digestion 

Activated sludge treatment with anaerobic digestion 

Activated sludge treatment with sludge incineration 

Physical-chemical advanced secondary treatment • 

Extended aeration with intermittent sand filter 

Slow rate irrigation 

Rapid infiltration 

Overland flow • 

11 Facultative lagoon-intermittent sand filter 
treatment 

12 

13 

14 

15 

Advanced wastewater treatment 

Comparison of energy requirements for trickling filter 
effluent treated for nitrogen removal and filtered 
versus facultative pond effluent followed by overland 
flow treatment 

Comparison of energy requirements for activated sludge, 
nitrification, filtration and disinfection versus 
facultative pond effluent followed by rapid infil­
tration and primary treatment followed by rapid 
infiltration 

Comparison of energy requirements for secondary 
treatment followed by advanced treatment versus 
facultative pond effluent followed by slow rate land 
treatment 

v 

Page 

3 

• 12 

• 13 

. 14 

• 15 

• 16 

• 17 

• 18 

• 19 

• 20 

• 21 

. 22 

• 40 

• 41 

• 43 



Table 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

LIST OF TABLES 

Energy requirements, 7.5 mgd, Lake Tahoe Wastewater 
Treatment system (Gulp and Gulp, 1971; Gulp, 1978) 

Examples of systems to be considered in evaluating 
energy implications of wastewater reuse (Hagan and 
Roberts, 1976) 

Estimated energy (electricity and fuel) for alter­
native treatment processes (Benjes, 1978) 

Estimated total annual and unit costs for alternative 
treatment processes with a design flow of 1.0 mgd 
(Tchobanoglous, 1974) . 

Energy comparison of sludge dewatering equipment 
(Jacobs, 1977) 

Energy comparison of biological treatment systems 
(Jacobs, 1977) 

Guidance for assessing level of preapplication for land 
treatment (EPA, 1978) • 

Energy requirements for components of trickling filter 
system with anaerobic digestion in the intermountain 
area of the USA . 

Energy requirements for components of a rotating 
biological contactor treatment system with anaerobic 
digestion located in the intermountain area of the 
USA . 

Energy requirements for components of activated sludge 
system with anaerobic digestion in the intermountain 
area of the USA . 

Energy requirements for components of activated sludge 
system with sludge incineration in the intermountain 
area of the USA • 

Energy requirements for components of a physical­
chemical advanced secondary wastewater treatment 
system located in the intermountain area of the 
USA . 

vi 

Page 

2 

5 

6 

7 

8 

8 

23 

24 

25 

26 

27 

28 



Table 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

LIST OF TABLES (CONTINUED) 

Energy requirements for components of an extended 
aeration system with slow sand filter located in the 
intermountain area of the USA 

Energy requirements for components of slow rate 
(irrigation) land treatment system located in the 
intermountain area of the USA 

Energy requirements for components of a primary 
wastewater treatment plant followed by rapid infil­
tration land treatment systems located in the 
intermountain area of the USA 

Energy requirements for components of rapid infil­
tration land treatment systems located in the 
intermountain of the USA 

Energy requirements for components of overland flow 
land treatment systems located in the intermountain 
area of the USA 

Energy requirements for components of a facultative 
lagoon-intermittent sand .filter system located in the 
intermountain area of the USA 

Energy requirements for components of an advanced 
wastewater treatment system processing secondary 
effluent located in the intermountain area of the 
USA • 

Energy requirements for components frequently appended 
to secondary wastewater treatment plants • 

Expected effluent quality and total energy requirements 
for various sizes and types of wastewater treatment 
plants located in the intermountain area of the USA 

Total annual energy for typical 1 mgd system 
(electrical plus fuel, expressed as 1000 kwh/yr) 

vii 

Page 

29 

30 

31 

32 

33 

34 

35 

36 

38 

42 



CONVERSION FACTORS: U.S. CUSTOMARY TO 

METRIC (SI) UNITS OF MEASUREMENT 

These conversion factors include all the significant digits given 
in the conversion tables in the ASTM Metric Practice Guide (E 380), which 
has been approved for use by the Department of Defense. Converted values 
should be rounded to have the same precision as the original (see E 380). 

Multiply By To Obtain 

inch 25 .4* millimeter 
inch 2.54 centimeter 
foot o. 3048* meter 
yard2 0.8361274 meter2 
foot3 0.02831685 meter3 
yard3 0.764549 meter3 
gallon 0.003785412 meter3 
pound 453.6 gram 
pound/inch2 6894.757 pascal 
pound/ foot3 16.01846 kilogram/meter3 
kilowatt-hour 3.600 X 106 joule 
horsepower-hour 2.6845 X 106 joule 
watt 1.000 joule/second 
watt 0.0013410 horsepower 
Btu 1054.85 joule 
BTu 0.000293 ki low at t-hour 
standard feet3 of 0.47195 standard meter3 

air/minute air/minute 

*Exact 

viii 

of 



SUMMARY 

With increasing energy costs, energy consumption is assuming a 
greater proportion of the annual cost of operating wastewater treatment 
facilities of all sizes, and because of this trend, it is likely that 
energy costs will become the predominant factor in the selection of cost­
effective small-flow wastewater treatment systems. 

Where suitable land and groundwater conditions exist, a facultative 
pond followed by rapid infiltration is the most energy-efficient system 
descri~ed in this report. Where surface discharge is necessary and 
impermeable soils exist, a facultative pond followed by overland flow is 
the second most energy-efficient system described. Facultative ponds, 
followed by slow or intermittent sand filters, are the third most energy­
efficient systems discussed, and are not limited by local soil or ground-
water conditions. · 

ix 



INTRODUCTION 

General 

The concern for energy use at wastewater treatment facilities has 
[...]
Wesner and Clarke (1978). A discussion of the variation in gas 
production with the type sludge was presented. 

6 

' 



.. 

Table 4. Estimated total annual and unit costs for alternative treatment . 
processes with a design flow of 1.0 mgd (Tchobanoglous, 1974).a 

Process 

Imhoff tank 
Rotating biological disks 
Trickling filter processes 
Activated sludge processes 

With external digestion 
With internal digestion 

Stabilization pond processes 
Land treatment processes 

Slow rate 
Basic system 
With primary treatment 
With activated sludge 
With stabilization pond 

Rapid infiltration 
Basic system 
With primary treatment 
With activated sludge 
With stabilization ponds 

Initial 
capital 
eostb 

dollars 

Annual cost, dollarsb 

Unit 
cost 

cents/ 
1000 
galb 

.. ' ' 

Capi talc 0 & M Total. 

380,000 
. 800,000 

900,000 

41,729 
87,832 
98,811 

1~000,000 109,790 
500,000 54,895 
250,000 27,447 

340,000 
940,000 

1,240,000 
590,000 

200,000 
800,000 

1,000,000 
450,000 

37,328 
103,302 
136,139 
64,775 

21,958 
87,832 

109,790 
49,405 

15,550 
57,680 
58,480 

57,270 
145,512 
157,291 

15 . .7 
39.9 
43.1 

74,410, 184,200 50.5 
48,800 ·103,695 28.4 
23,680 . 51,127 J4.0 

41,540 
81,540 

115,950 
65,220 

25,100 
65' 100 
99,510 
48,780 

28,859 
184,742 
252,089 
129,996 

47,058 
152,932 
209,300 

98,185 

21.6 
50.6 
69.1 
35.6 

12.9 
41.9 
57.3 
26.9 

a Courtesy of Public Works Journal'Corporation, Ridgewood, New 
Jersey. 

bBased on an ENRCC index of 1900. 

cCapital recovery factor= 0.10979 (15 years at 7 percent) . 

7 



Table 5. Energy comparison of sludge~dewatering equipment (Jacobs, 1977) .a 

kw Demand kwh Usage Monthly Annual 
cost/mo. cost/mo. cost cost 

Belt press filters 40.0 kw 6105 kwh 
$112.00 $153.85 $265.85 $3190.20 

Vacuum filter 75.5 kw 8750 kwh 
$210.00 $220.50 $430.50 $5166.00 

Centrifuges 108.0 kw 13,700 kwh 
$299.60 $313.05 $612.65 $7351.80 

Notes: 
1. Based on dewatering 75,000 lb/week of waste activated sludge at 3 

percent feed, and approximately 20 percent cake solids concentration. 
2. Costs based on varying rate schedule. 

a Courtesy of Water and Sewage Works, Chicago, Illinois. 

Table 6. Energy comparison of biological treatment systemsa,b,c (Jacobs, 
1977) .f 

Completely Extended Carousel Pure extended mixed aeration aeration oxygen 
ASe Asd,e 

Asd,e AS 

kw demand 550 540 525 525 
Cost $ 1,070 $ 1, 053 $ 1, 053 $ 1,020 
kwh usage 230,000 236,000 218,000 216,000 
Cost $ 3,423 $ 3,498 $ 3,282 $ 3,247 

Monthly cost $ 4,498 $ 4,542 $ 4,335 $ 4,076 
Annual cost $53,976 $54,504 $52,020 $48,804 

aComparison based on entire plant energy consumption. 

blncludes consideration of differences 
characteristics. 

c . 
Costs based on varying rate schedule. 

dResult in higher effluent quality. 

eActivated sludge. 

in sludge quantity 

f Courtesy of Water and Sewage Works, Chicago, [llinois. 
\ 

8 

Bio-Disk 

425 
$ 800 
188,000 
$ 2,701 

$ 3,501 
$42,012 

and 

.. 



• 

METHODS AND PROCEDURES 

Equation Development 

The graphs presented by Wesner et al. (1978) were converted to 
lines of best fit at the lower design flow rates (0.1 - 5.0 mgd) and 
used to calculate the energy requirements for small systems such as 
those employed at military installations. Least-squares fits of the 
linear and curvilinear lines were employed. A power function was used to 
fit the linear lines on the log-log plots and a polynomial equation was 
used to fit the curvilinear lines. The forms of the two functions are 
shown below. 

logY = a + b (log X) + c (log X) 2 
+ d (log x) 3 

Polynomial function 

Power function 

Various combinations of the unit operations and processes were 
selected to form the most commonly used wastewater treatment systems. 
Energy requirements for each component of the system for various design 
flow rates were estimated using the equations of best fit. These results 
were tabulated for easy comparison between various types of treatment 
systems. 

Design Parameters 

Design parameters for all of the unit operations and processes 
are shown with the energy equations for each operation or process in 
Appendix A. Additional detail can be obtained by referring to the 
report by Wesner et al. (1978). The energy relationships for the conven­
tional and advanced wastewater treatment processes are unmodified, 
but it was necessary to modify the land application energy relation­
ships to conform to accepted practice in cold regions. The slow rate 
and overland flow application seasons were modified from five months 
per year to 250 days per year to more realistically reflect actual 
practice. Rapid infiltration application seasons extend over 365 days 
per year and not five months per year as shown in the Wesner et al. 
(1978) report. 

Wastewater Characteristics 

Raw wastewater and sludge characteristics used to develop the 
energy relationships are presented in Appendixes B and C, respectively. 

9 



Energy Recovery 

The potential energy available in digester gas was estimated using a 
figure of 6.5 million Btu/million gallons of wastewater treated. This 
value is based upon a mixture of primary and waste activated sludge, and 
the value will vary with the type of sludge and must be adjusted when 
better data are available. However, a value of 6.5 million Btu/million 
gallons of wastewater is satisfactory for estimating purposes and will 
yield a conservative estimate for net energy consumption. 

Btu available in digester gas can be converted to electricity, 
and a conversion factor of 11,400 Btu per kwh can be used to estimate 
the electricity generated. The conversion factor assumes an electrical 
generation efficiency of 30 percent. The gas utilization system also 
requires energy and this must be considered when comparing systems. 

Secondary Energy 

Secondary energy requirements are the amounts of energy needed 
to produce consumable materials used in a wastewater treatment system. 
Disinfectants, coagulants, sludge conditioning chemicals and regeneration 
of activated carbon and ion exchange resins require energy in their 
production, and this energy must be considered when comparing the energy 
efficiency of various systems. 

Methods of construction, materials of construction, seasonal varia­
tions and other factors also influence the energy budget for a treatment 
system, but to a lesser degree than the primary factors such as direct 
energy consumption on a daily basis. Only the direct energy consumption 
and the secondary energy requirements are considered in this report. 

10 



RESULTS AND DISCUSSION 

Energy Equations 

The equations of the lines of best fit for the energy require­
ments of the unit operations and processes used in wastewater treat­
ment based on the graphs reported by Wesner et al~ (1978) are presented 
iri Appendix A. Design conditions and assumptions used in developing 
the graphs are presented along with each equation. Details about the 
conditions imposed upon the equations can be obtained from the Wesner 
et al. (1978) report. Each equation is cross referenced to the Wesner et al. 
report. The equation number used in Appendix A coincides with the 
figure number in the Wesner et al. report; i.e., Equation 3-15 cor-
responds to Figure 3-15. Only the portions of·the curves below a flow 
rate of 5 mgd were used to determine the line of best fit. This was 
done to obtain a better trend at the lower flow rates of interest rather 
than introduce the influence of the higher flow rates. All equations 
for the linear lines have a correlation coefficient of 0.999 or better. 

Treatment Systems 

Flow diagrams of the wastewater treatment systems commonly employed 
are shown in Figures 2 through 12. The flow diagrams for land appli­
cations systems were selected utilizing the preapplication treatment 
guidelines shown in Table 7. The biological and physical treatment 
systems shown in Figures 2, 3, 4, 7, 8, 9, 10, and 11 are most often 
employed in small systems; however, the activated sludge process with 
sludge incineration (Figure 5), physical-chemical treatment (Figure 
6), and the advanced treatment following secondary treatment (Figure 
12) have been employed in special cases. These 11 systems can be modified 
by adding various processes in the treatment train to pr-oduce almost any 
quality effluent desired. Also, a very wide range oJ~nergy consumption 
can be experienced with these basic systems and their modifications. 

The raw wastewater characteristics and the expected effluent quality 
from each of the systems are shown on the figures. The raw water charac­
teristics are also summarized in Appendix B. Sludge characteristics used 
to develop the energy relationships in Wesner et al. (1978) and this 
report are presented in Appendix C. 

Energy Consumption 

Energy requirements for the components of the treatment systems 
shown in Figures 2 through 12 for various flow rates of wastewater 
treated by the systems are presented in Tables 8 through 19. The table 

11 



INFLUENT 

WASTEWATER 

RECYCLE 

I 
I 

I I 
L-----------,-- ___ .J 

SLUDGE 
~------------------~DRYING 

BED 

I 

' LAND DISPOSAL 

WATER QUALITY: Influent 
mg/1 

210 

230 

TREATED 
EFFLUENT 

WASTEWATER 

SOLIDS 

Effluent 
mg/1 

30 

30 

Figure 2. Trickling filter treatment with anaerobic digestion (BOD5 := 5-day, 20°C biochemical oxygen 
demand; SS =suspended solids). 

.. 



INFLUENT 

WASTEWATER 

l _______ -

SLUDGE 
,._,_-----------f DRYING 

BED 

~ 
LAND DISPOSAL 

TREATED 
1----..-1 CHLORINATION t--::-E-::-F-::-F:-L:-:-UE=:-:-NT=-

WATER QUALITY: 

ss 

Influent 

mg/1 

210 

230 

WASTEWATER 

SOLIDS 

Effluent 

mg/1 

30 

30 

Figure 3. Rotating biological contactor treatment with anaerobic digestion. 



INFLUENT 

WASTEWATER 

I 
I 
I I 
L ____ -- ------~ 

------,.-----

WATER QUALITY: 

SLUDGE 
BOD 5 DRYING 

BED ss 
I 

' LAND DISPOSAL 

Figure 4. Activated sludge treatment with anaerobic digestion. 

TREATED 
CHLORINATION 1---.:...:..:..:::..::..:..==-­

EFFLUENT 

Influent 
mg/1 

210 

230 

WASTEWATER 

SOLIDS 

Effluent 
mg/1 

20 

20 



..... 
V1 

INFLUENT 

WASTEWATER 
I 
I 
I L ___________ _ 

-- - - - - -~- - ---
I 

TREATED 
CHLORINATION I-------­

EFFLUENT 

WASTEWATER 

----- SOLIDS 

WATER QUALITY: Influent Effluent 

I 
mg/1 mg/1 

I BOD5 210 20 
I 

• ss 230 20 
ASH TO DISPOSAL 

Figure 5. Activated sludge treatment with sludge incineration. 



INFLUENT PRELIMINARY 
__ W_A_S_T_E_W_A_T_E_R~~TREATMENT 

EFFLUENT 

CHLORINATION TREATED FLOCCULATION 

--~ 

-- WASTEWATER 

---- SOLIDS 

WATER ~UALITY: Influent Effluent 

I mg/1 mg/1 

' 8005 210 30 
ASH TO DISPOSAL 

ss 230 10 

Total Phosphorus II 

Figure 6. Physical-chemical advanced secondary treatment. 



INFLUENT PRELIMINARY 

WASTEWATER TREATMENT 
I 
I 
I 
I I 
I I 
I 
~----------J 

I 
I 
I 

SLUDGE 
DRYING 

BED 

I 
I 
I 

' 

INTERMITTENT 
SAND 

t------<""' 
CHLORINATION TREATED 

FILTER EFFLUENT 

WASTEWATER 

SOLIDS 

WATER QUALITY: Influent 

mg/1 

8005 210 

ss 230 

Effluent 

mg/1 

15 

15 
LAND DISPOSAL 

Figure 7. Extended aeration with intermittent sand filter. 



INFLUENT 

WASTEWATER 1 

r-----, 
I SPECIAL CASE I 

~ISINFECTIO~ l 
T--- I 

FACULTATIVE 
STORAGE 

POND I 

I 
I 
I 

r--., I 
-t:.TOR~G~U 

I 
~ I 

Figure 8. Slow rate irrigation. 

SLOW RATE 

FIELDS 

WATER QUALITY: 

8005 

ss 
Total Phos-
phorus- P 

Total Nitro-
gen- N 

TREATED EFFLUENT 

TO GROUNDWATER 

Influent 

mc;~/1 

210 

230 

II 

30 

Effluent 

mg/1 

0 

3 



,----------
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

LAND DISPOSAL 

Figure 9. Rapid infiltration. 

TREATED EFFLUENT 

TO GROUNDWATER 

WATER QUALITY Influent 

mg/1 

BOD 5 
210 

ss 230 

Total Phosphorus.- P II 

Total Nitrogen-N 30 

Effluent 

mg/1 

'5·, 

2 

10 



N 
0 

INFLUENT 

WASTEWATER 
I 
I 
I 
I 
I I 

~-~P~ELI-;I;ARY1__-::_p~T~ ~ ~~~ -~ 
LT~~~M-=N2J CLIMATES 

Figure 10. Overland flow. 

OVERLAND 

FLOW SLOPE 

WATER 

8005 

ss 
Total 

Total 

r-----, 
I CHLORINATION 1 TREATED EFFLUENT 

POINT DISCHARGE 
t------

NO:A~W~Y: ~ 
REQUIRED/ 

QUALITY: Influent Effluent 

mg/1 mg/1 

210 5 

230 5 

Phosphorus- P II 5 

Nitrogen-N 30 3 

/ 



INFLUENT FACULTATIVE POND r---- INTERMITTENT J CHLORINATION I TREATED 

~ SAND WASTEWATER 4 CELLS IN SERIES EFFLUENT 
FILTER 

N 
....... 

WATER QUALITY: Influent Effluent 

mg/1 mg/1 

8005 210 15 

ss 230 .15 

Figure 11. Facultative lagoon-intermittent sand filter treatment. 



N 
N 

SECONDARY 

EFFLUENT 

I 
I 
I 

* LAND DISPOSAL 

Figure 12. Advanced wastewater treatment. 

WATER 'QUALITY: 

8005 

ss 
Total Phosphorus- P 

NH 3-N 

BED 
REGENERATION. 

WASTEWATER 

SOLIDS 

TREATED 

EFFLUENT 

Influent Effluent 
mg/1 mg/1 

210 <10 

230 5 

II <I 

15 <I 



Table 7. Guidance for assessing level of preapplication treatment for 
land treatment systems (EPA, 1978). 

I. Slow-rate systems (reference sources include Water Quality 
Criteria ·1972, EPA-R3-73-003, Water Quality Criteria EPA 1976, and 
various state guidelines). 

A. Primary treatment - acceptable for isolated locations with 
restricted public access and when limited to crops not for 
direct human consumption. 

B. Biological treatment by lagoons or inplant processes plus 
control of fecal coliform count to less than 1,000 MPN/100 mla 
acceptable for controlled agricultural irrigation except for 
human food crops to be eaten raw. 

c. Biological treatment by lagoons or inplant processes with 
additional BOD or SS control as needed for aesthetics plus 
disinfection to log mean of 200/100 ml (EPA fecal coliform 
criteria for bathing waters) - acceptable for application in 
public access areas such as parks and golf courses. 

II. Rapid-infiltration systems 

A. Primary treatment - acceptable for isolated locations with 
restricted public access. 

B. Biological treatment by lagoons or inplant processes - accept­
able for urban locations with controlled public access. 

III. Overland-flow systems 

A. Screening or comminution - acceptable for isolated sites with 
no public access. 

B. Screening or comminution plus aeration to control odors during 
storage or application - acceptable for urban locations with 
no public ac_c~s.s. · · 

~ost probable number of coliform bacteria p~r 100 ml \of sample. 

number corresponds to the figure number; i.e., Table 8 is a listing of the 
energy requirements for a trickling filter treatment system with anaerobic 
digestion (Figure 2). The last column in each table lists the equations 
used to calculate the values (Appendix A). 

Table 20 shows the energy requirements for components frequently 
appended to secondary treatment systems to produce a better quality 
effluent .. By modifying the basic systems shown-in Figures 2 through 
12, it is possible to develop the energy requirements for almost any 

23 



Table 8. Energy requirements for components of trickling filter system with anaerobic digestion in 
the intermountain area of the USA. 

Operation 
or· Process 

WasteWater Treatment 
Raw·sewage Pumping 
Preliminary Treatment 

Bar Screen 
Cornminutor 
Grit Removal-Non Aerated 

Primary Sedimentation 
Trickling ~ilter (Rock Media 

Recirculation 2: 1) 
,Secondary Sedimentation 
Disinfection 

Primary energy 
Secondary energy 

c.;ub-Total 

Sludge Treatment 
Gravity Thickening 
Anaerobic Digestion High Rate 

Drying Beds 
Hauling-Truck 
Landfill Disposal 

. Sub-Total 

Other 
Building Heating 
Building Cor>ling 

to't31 for Treatment System 

Digester ~a~ Utilization System 
Tut.al with t,as Utilization 
Energy Recovered-Digester Gas 

8
TDH = total dynamic head. 

~-=----..~===============================-= 
Capacity of Wastewater Treatment Facility 

----~----~--------~----
0.05 mgd 0.1 mgd 0.5 mgd I. 0 mgd 3.0 mgd 5.0 mgd 

---------------------------~----------------

Energy 
Requirements 

Energy 
Requirements 

Energy 
Requirements 

Energy 
Requirements 

Energy 
Requirements 

Energy 
Requirements 

Elec- Fuel, Elec- Fuel, Elec- .... Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, 
tricity, Million trici.ty, Million tricity, ·Million tricity, Million tricity, Million tricity, Million 
kwh/yr Btu/yr kwh/yr Btu(Yr kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr 

I, 200 

465 
I, 700 

260 

2,530 

3,670 
3, 130 

830 
(8) 

13,793 

35 
1,220 

1 7 

1,272 

199 

15,264 

10,070 
25,334 

62 

0.2 
13 

1.6 

77 

148 

225 

10 
235 
119 

2, 280 

640 
2,180 

305 

3,190 

7,200 
1, 750 

1,240 
(17) 

20,802 

69 
2,435 

32 

2,536 

244 

23,582 

14.480 
38,062 

10,200 

I, 050 
3,700 

450 

5,420 

31,950 
5,810 

4,700 
(83) 

63.363 

316 
124 12. 180 

0.4 
26 

3.3 

145 

154 12,641 

181 
458 

335 76,462 

25 34,980 
360 lll,442 
237 

19.400 

1,200 
4,680 

530 

6,820 

61,300 
7. 230 

9, 330 
(165) 

110,655 

610 
632 . 24,354 

128 
16 

282 

778 25,246 

320 
646 

1, 098 136,54 7 

159 52,350 

1,257 188,897 
1, 187 

53,900 

I, 450 
7,080 

690 

9,970 

172,200 
10,920 

29. 170 
(495) 

285,875 

I, 7 30 
1,270 73,060 

4. 
256 

33 

833 

1,563 75,623 

433 
1,228 

1, 996 36 2. 726 

315 102,950 

L,311 465,676 
2, 373 

86,700 

1,590 
8,810 

780 

11,990 

278,300 
13,720 

49,520 
(825) 

452,235 

2,730 
3,860 121,760 

13 'I, 395 
76 7 
99 

4,739 125,885 

745 
1, 726 

5.484 579,846 

864 !43,'>40 
6,348 '2:1,386 
7. 119 

6,460 

21 
1,278 

164 

7,923 

988 

8, 9: 1 

1. 358 
10,269 
11,865 

Comments 

TDHa = 10 ft 

Circular Tanks 

Dosage = 10 mg/1 
(Secondary Energy 

Requirements) 

3-1 

3-7 
3-8 
3-10 

3-12 

3-16 
3-13 

3-74 
4-5 

3-85 
Detention Time 3-105 

= 20 days 
Mixing= 1/2 HP/1000 ft3 

3-98 
3-100 
3-104 

3-83 
3-84 

5-18 



N 
V1 

Table 9. Energy requirements for components of a rotating biological contactor treatment system with 
anaerobic digestion located in the intermountain area of the USA. 

Capacity of Wastewater Treatment Facility 

0.05 mgd 0.1 mgd 0.5 mgd 1.0 mgd 3.0 mgd 5.0 mgd 

Operation 
Energy Energy Energy Energy '·Energy Energy Comments or Process 

Requirements Requirements Requirements Requirements Requirements Requirements 

Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, 
tricity, Million tricity, Million tdcity, Million trici ty, Million trici ty, Million tricity, Million 
kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr 

Wastewater Treatment 
Raw Sewage Pumping 1,200 2,280 10,200 19,400 53,900 86,700 TDH 10 ft 3-1 
Preliminary Treatment 

Bar Screen 465 640 1,050 1,200 I ,450 I, 590 3-7 
Comminutor 1, 700 2,180 3,700 4,680 7,080 8,810 3-8 
Grit Removal-Non Aerat€'0 260 305 450 530 690 780 3-10 

Primary Sedimentation 2,530 3, 190 5,420 6,820 9,970 11,990 3'-12 
RBC Units 1,650 7,300 16,500 7 3, 000 219,000 365.000 pehse ~edi_a 3-20 
Secondary Sedimentation 3,130 J, 710 5,810 7' 230 10,920 13,720 3-13 
Disinfection (Cl?) 

Primary energy 830 l • .-~0 4, 700 9,330 29, 170 49,520 Dosage 10 mg/ l 3-74 
Secondary energy 8 17 83 165 491 825 4-5 

Sub-Total 13,773 20,YU:i 67,913 122,355 332,675 538,935 

Sludge Treatment 
r.ravitv Thickening 35 69 'H6 610 I, 730 2,730 3-85 
An~~ robic Digestion High Rate 1,220 62 l. 4 35 124 12,180 632 24,354 I, 270 73,060 3,860 121, 760 6. 4'60 3-105 
Dry. ng Beds 17 0.2 32 0.4 145 2 282 4 im 13 I, 395 21 3-98 
Hanl i ng-Truck 13 26 128 256 767 1,278 3-100 
Landt ill Disposal I. 6 3.3 16 33 99 164 3-104 

Sub-Total I, 272 77 2,536 154 12,641 778 25,246 I, 563 75,623 4,739 125,885 7,923 

Other 
Building Heating 148 181 320 433 745 988 J-83 
Building Cooling 199 244 458 646 I, 228 I, 726 3-84 

Total fo! Treatment System 15,244 225 2 3. 68 2 335 81,012 1,098 148,247 I, 996 409.526 5,484 666,546 8, 911 

IJigester ·.a.s Utilization System 10,070 10 14,480 25 J4, 980 159 52,350 31 J 102,950 864 143,540 I, 358 )-18 
rotA. J with (;as Utilization 25,314 235 18, 162 360 ll.o. 992 1, 25 7 200,197 2, 311 ) 12.4 76 6, 348 810,086 10.269 
Energy Recovered-Digester Gas 119 237 1, 187 2. 373 7. 119 II, 865 
------·--· --------



Table 10. Energy requirements for components of activated sludge system with anaerobic digestion in 
the intermountain area of the USA. 

Operation 
or Process 

h'astewa ter Treatment 
Raw Sewage Pumping 
Preliminary Treatment 

Bar Screen 
Comminutor 
Grit Removal-Aerated 

Primary Sedimentation 
Aeration-Mechanical 
Secondary Sedimentation 
Disinfection (Cl2) 

Primary energy 
Secondary energy 

Sub-Total· 

Sludge Treatment 
Gravity Thickening 
Air Flotation Thickening 
Anaerobir Digestion 

lJrying Beds 
Hauling-Truck 
·Landtill Disp.osal 

Sub-Total 

Other 
Building Heating 
Building Cooling 

Total for Treatment Syst~m 
Digester Gas Utilization System 
Total With Gas Utilization 
Energy Recovered-Digester Gas 

0.05 n:gd 

Energy 
Req ui remen t & 

Capacity of Wastew:ttc.r Treatment Facility 

0.1 mgd 

Energy 
Requirements 

-----··--····-- -------
0.5 mgd: 3. 0 mgd 5. 0 mgd 

----.,.------------------·-~--

Ene'rgy 
Requirements 

Energy 
Requirements 

Energy 
Requirements 

Energy 
Requirements 

Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- · Fuel, 
Million 
Btu/yr 

tricity, Million tricity, Million trid.ty, Million tricity, Million tricity, 
kwh/yr Btu/yr kwh/yr Br.u/yr kwh/yr Btu/yr kwh/yr Btu/yr kwh/yr 

-~-- --------- ···-- -------'------

'1, 200 

465 
I, 700 

10,610 
2,530 
s·,ooo 
4,470 

830 
8 

29,813 

2,280 

640 
2, 180 

11,400 
3, 190 

16,000 
5,010 

I, 240 
17 

41,95 7 

69 
7,940 

10,200 

1,050 
3,700 

12,290 
5,420 

80,000 
10.390 

4,700 
83 

127.833 

316 

19,400 

1,200 
4,680 

13,270 
6,820 

160,000 
16,400 

9, 330 
165 

231,265 

53,900 

i,450 
7,080 

17,800 
9,970 

480,000 
37,030 

29, 170 
49) 

636,895 

Mi11.ion tricity, 
Btu/yr kwh/yr 

86,700 

1, s9o 
8, 810 

22,670 
11,990 

800,000 
54,870 

49,520 
sis 

1,036. 975 

Comments 

TDH = 10 ft 

Circular Tanks 
Complete Mix 

Dosage IOi.mgh 

35 
4.140 
I ,2LO 5:0 2,435 

32. 170 
104 12,180 

610 
58,800 

SIS 24,354 

I, 730 
152,900 

1,040 70,06G 

2, 730 
238,450 

3,110 121,760 5,180 Mixing-1/2 

17 

5,612 

199 

35,624 
10,070 
45,694 

0.2 
12 

1.5 

32 

66 10,476 

!48 
244 

214 52,677 
10 14,480 

224 6 7, IS 7 
119 

0.4 
24 

3.1 

145 

132 44,811 

181 
458 

)!} LIJ,102 
25 34,980 

JJS 208,082 
237 

i20 
15.4 

2R2 

655 84,046 

320 
646 

975 315,957 
15Y 52, cSO 

1,134 368,307 
1, 187 

740 
.11 

833 13 
720 
93 

I, 395 

1,315 225,523, 3,936 364,335 

433 
1,228 

1,748 863,646 
3l'i 102,950 

L,063 966,59(> 
2, 373 

745 
1.726 

4,6811/<03,036 
864 143,540 

5,545 1,546,576 
7. 119 

21 
1,200 

154 

6,555 

988 

7,543 
:. J5e 
8, 901 

11,865 

HP/1000ft3 
Detention Time ~ 

.20 days 

J-1 

3-7 
3-s 
3-9 
3-12 
3-28 
3-13 

3-7.4 
4-5 

3-85 
3-86 
3-105 

3-105 

3-98 
3-100 
3-104 

3-83 
3-84 

5-18 



N 
........ 

Table 11. Energy requirements for components of activated sludge system with sludge incineration in 
the intermountain area of the USA. 

---- ----·-- ---- ·--------- --------------. 
Capacity ot Wastewater Treatment Facility ------

0.05 mgcl 0.1 mgd 0.5 mgd 1.0 mgd 'l.O mgd 5.0 mgd 
----- ---------- --------------'lnerA.tion 

Comments 
Process Energy Energy Energy Energy Energy Energv 

Req u1.remen ts Requirements Requirements Requirements Requirements Requirement~ 

-----------
Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- Fuel, Elec- FUel, 

tridty, Million tri.city' Million trici.ty, Million tricity, Million td.city, Million tricity, Million 
kwh/yr Btu/yr kwh/yr Btu/yr kwh/vr Btu/yr kwh/yr Btu/yr kwh/yr Btu/yr· kwh/yr Btu/yr· 

---··-···- ----- -----------
·.Jas tewa te r Treatment 

RaiN Sewage Pumping I, 200 _:. 280 10,200 19.400 53,900 86,/00 TDH 10 ft 3-1 
Preliminary Treatment 

Bar Screen 465 640 1,050 1,200 1,450 I, 590 3-7 
Cnmminutor 1,700 2, 180 '3,100 4,680 7,080 8,810 j-8 
Grit Removal-Aerated 10,610 1:,400 l2, 290 13,270 17,800 22,670 3-9 
[...]
by rapid infiltration land treatment, and primary treatment followed 
by rapid infiltration land treatment. The facultative pond system followed 
by rapid infiltration land treatment is the most energy-efficient waste­
water treatment system, but it is closely followed in energy efficiency 
by the primary treatment and rapid infiltration system. The energy 
requirements for both of the rapid infiltration land treatment alter­
natives are less than 10 percent of the energy required for the activated 
sludge system. 

In Figure 15, energy requirements for slow rate land application 
systems using ridge and furrow and center pivot systems to distribute 
facultative pond effluent are compared with the energy requirements 
for an activated sludge plant practicing nitrogen and phosphorus removal, 
granular media filtration of the effluent, and disinfection prior to 
discharge. Both the activated sludge and advanced treatment system and 
the facultative pond and slow rate systems produce approximately equiva­
lent quality effluents. The ridge and furrow flooding technique of land 
treatment requires less than 10 percent of the energy required by the 
advanced treatment scheme. Utilizing a center pivot mechanism to distri­
bute the facultative pond effluent increases the energy requirements by a 

42 



3200 32 

Electricity 

2800 28 

Activated Sludge If) 

If) + b I 
0 Nitrogen Removal r/ 

{ton Exchange) /':J 
)( 

)( 

... 2400 
... 

+ 24 >-
>- ...... 

...... Phosphorus Removal I ::s 

.c. I -
~ + I al 
~ Granular Media Filtration I 

I z 
en {Gravity) 0 
I- 2 0 00 + 

20 ....J z 
w Disinfection 

....J -
:::!!: :::!!: 
w 
0:: en 
::::> 1600 16 I-
0 z 
w w 
0:: :::!!: 
>- w 
I- 0:: 

(.) 
1200 

::::> 
12 0 

0:: w 
I- 0:: 
(.) 
w ....J 
....J w 
w ::::> 

800 8 LL 

Pond 
+ 

Slow Rate Land Treatment 

400 4 

5 

FLOW RATE, MGD 

Figure 15. Comparison of energy requirements for secondary treatment 
followed by advanced treatment versus facultative pond ef­
fluent followed by slow rate land treatment. 

43 



factor of five compared with the ridge and furrow flooding technique, but 
the energy requirements for the center pivot system are less than one-half 
the energy requirements for the advanced treatment system. 

In an energy conscious environment, the land application techniques 
of treating wastewater have a distinct advantage over the more conven­
tional wastewater treatment systems. When land is available at a 
reasonable cost·, the lower energy requirements for land application 
systems wi:ll.likely result in a more cost effective as well as more 
energy effective system of wastewater treatment. 

44 



CONCLUSIONS 

Based upon the results of the analyses presented 1n this report, the 
following conclusions are made. 

1. With increasing energy costs, energy consumption is assuming 
a greater proportion of the annual cost of operating wastewater 
treatment facilities of all sizes, and because of this trend, 
it is likely that energy costs will become the predominant 
factor ·in the select ion of cost-effective small-flow waste-; 
water treatment systems. 

2. Small-flow wastewater treatment systems are frequently designed 
to minimize operation and maintenance, and as energy costs 
increase, design engineers will tend to select low-energy­
consuming systems. 

3. Low-energy consuming wastewater treatment systems are generally 
easier to operate and maintain than energy intensive systems, 
making the low-energy-consuming·systems even more attractive 
because of the desire to minimize highly skilled operation at 
small facilities. 

4. Where suitable land and groundwater conditions exist, a facul­
tative pond followed by rapid infiltration is the most energy­
efficient system described in this report. 

5. 'When surface discharge is necessary and impermeable soils exist, 
a facultative pond followed by overland flow is the second most 
energy-efficient system described in this report. 

6. Facul t,at ive ponds, followed by slow or intermittent sand filters, 
are the third most energy-efficient systems discussed, and are 
not limited by local soil or groundwater conditions. 

7. Physical-chemical advanced secondary treatment systems utilize 
the most energy of the conventional methods of producing an 
effluent meeting the federal secondary effluent standard of ~-

30 mg/1 of BODs and suspended solids. 

8. Slow rate land application systems following facultative ponds 
are more energy efficient than most forms of mechanical secondary 
treatment systems, while also providing benefits of nutrient 
removal, recovery and reuse. 

9. Advanced physical-chemical treatment following conventional 
secondary treatment consumes approximately 13 times as much 
electrical energy and 26 times as much fuel as slow rate land 
treatment to produce an equivalent effluent. 

45 



10. Land application wastewater treatment systems following storage 
ponds (aerated or fa~ultative), preliminary treatment (bar 
screens, comminutors, and grit removal), or primary treatment 
are by far the most energy-efficient systems capable of 
producing secondary effluent quality or better. 

11. This study did not consider the energy requirements for produc­
tion of all materials consumed in the treatment process, but it ~s 

not believed that inclusion of such factors would significantly 
change the relative ranking of the systems discussed. Such 
inclusion would rather make the differences between simple 
biological processes and mechanical systems even more dramatic. 

46 



APPENDIX A 

EQUATIONS DESCRIBING ENERGY REQUIREMENTS 

r'L~ure 

:-Jttmhe·­
From EPA 

1 
4 30/9-7 i--0 It 

--------------- -------·· -------

Operation. Process, ·and Equ.ition Deseribin~ 
Energy Requirements 

:J-1 Raw Sewage Pumping (Constant Speed) 

y 197,000 X0.9:l TDH 100 ft 

y 1~3,000 
X0.93 TDH 60 ft 

y 61,100 xo .93 . TDH 30 ft 

y 19,400 X0.93 TDH 10 ft 

y 9,660 X0.93 TDH ft 

Y Electri~al Energy Requirerl, kwh/yr 

X Flow, mgd 

---------. ---------

Design Conditions, Assumptions and 
Effluent Ouality 

Design Assumptions: 
Effeciencies for Lypi~.:al ·cot rifugal 

pumps (varies with flo•) 
Variable level wet well 
TDH is total dynamic head 

Type of Energy Required: Electrical 

----------- -------------
3-2 

3-3 

3- !t 

Raw Sewage Pumping (Variable Speed) 

- y 69,000 x0
·
94 

TDH 30 ft 

y 24, 100 X0.94 TDH 10 ft 

y 10,800 X0.96 TDH ft 

y Electrical Energy Required, kwh/yr 

X Flow, mgd 

Raw Sewage Pumping (Variable Speed) 

Y 229,000 x0
·
94 

TDH 100 ft 

Y 152,000 x0
•

95 
TDH 60 ft 

Y Elect rica! Energy Required·, kwh/yr 

X Flow, mgd 

Lime Sludge Pumping 

log Y 3. 4 7 88 + 0. 7475 (log X) + O.lq06 (log X)
2 

- 0.0101 (log X)
3 - Raw Sewage, Low Lime 

log Y 1. 4448 + 0. 7273 (log X) + 0.1714 (log x/ 
0.0515 (log X)

3 
- Raw Sewage, High Lime 

log Y 3. 3983 + 0. 7173 (log X) + 0.1872 (log X)2 

0.0532 (log X) 3 - Ser·ondary Effluent, Low 

log Y 3.4676 + 0. 7619 (log X) + 'l. i842 (log X)2 

- 0.0614 (.log X) 3 - Secondary Effluent, High 

Y Electrical Energy Requir~d, kwh/yr 

X Plant Capacity, mgd 
-·--·-· ------------· 

3-5 Alum Sludge Pumping 

4,000 x0
·
95 

(Secondary Effluent) 

Y 6. 330 x0
· 
96 

(Raw Sewage) 

Y Electrical Energy RequirPd, kwn/'r 

~=Plant Capacity, mgd 

47 

Lime 

Lime 

Design Assumptions: 
Efficiencies for typical centri f:1gnJ 

pumps (varies with flow) 
Wound rotar variable speed 
Variable level wet well 

Type of Energy Required: Eli?.ctrical 

Design Assumptions: 
Efficiencies for typi ._:al centrifugal 

pumps (varies with flow) 
Wound rotor variable speed 
Varible levPl wet well 

Type of Energy Required· Ell'Ctri( di 

Design Assumptions: 
TDH 25 ft 

Operating Parameters: 
Sludge concentrat1ons, secondRry 

treatment. are 5% for low lime 
and 7. 5% for high lime 

Sludge concentrations, tertiary 
treatment, are 3% for low lime 
and 4.57, for high lime 

Type of Energy Required: ~lcctricnJ 

Water Quality: 
(Secondary) 

Suspended Sol ids 
Pho!iphnte :1s P 

Water Quality: 
(Tertiary) 

Suspended Solids 
Phosphate> d~ P 

Design Assumptions: 
TDH = 2) f.t 

Influent 
(mg/ I' 
250 

11.0 

InflUt.~nt 

(mg/1) 
30 
ll.U 

Ef :-1 uent 
(mg/1) 

30 
! .. ·· 

Effluent 
(mg/'.) 

10 
1.0 

Sludge ~·on, ~ntration (seco11dar0= 1% 
Sludge ~oncentration (terti:1ry~~O ~ 

Operating P:1rameter: 
Alum addition = 150 mg/J 

Type of Ener~y Required: Elt·•tricnl 



Figure 
Number 

From EPA 
430/9-77-011 

Operation, Process, and Equation Describing 
Energy Requi,rements 

3-6 Ferric Chloride Sludge Pumping 

3-7 

3-8 

3-9 

3-10 

3-1 I 

logY 3.6192 + 0.8308 (log X)+ 0.1364 (log X) 2 

- 0.0356 (log X)
3 - Secondary Effluent 

logY 3.6051 + 0.8078 (log X)+ 0.1301 (log X)
2 

- 0.0047 (log X) 3 - Raw Sewage 

Y = Electrical Energy Required, kwh/yr 

X = Plant Capacity, mgd 

Mechanically Cleaned Screens· 

logY= 3.0803 + 0.1838 (log X)- 0.0467 (log X)
2 

+ 0.0428 (log X) 3 

Y = Electrical Energy Required, kwh/yr 

X= Flow, mgd 

Comminutors 

logY 3.6704 + 0.3493 (log X) + 0.0437 (log X)
2 

+ 0.0267 (log x)
3 

Y Electrical Energy Required, kwh/yr 

X Flow, mgd 

Grit Removal (Aerated) 

log Y 4.1229 + 0.1582 (log X)+ 0.1849 (log X) 2 

+ 0.0927 (log X)
3 

Y Electrical Energy Required, kwh/yr 

X Plant Capacity, mgd 

Grit Removal (non-Aerated) 

y 530 x0 · 24 

Y Electrical Energy Required, kwh/yr 

X Plant Capacity, mgd 

Pre-Aeration 

logY 4.5195 + 0.7785 (log X)+ 0.3618 (Jog X) 2 

) 
- 0.0496 (log X) 

y Electrical Energy Rt>quired, kwh/yr 

X Plant Capacity~ mgc.J 

48 

Design Conditions, Assumptions and 
Effluent Quality 

Water Quality: Influent Effluent 
(Secondary) (mg/1) (mg/ l) 

Suspended Solids 250 30 
Phosphate as P ll.O 1.0 

Water Quality: Influent Effluent 
(Tertiary) (mg/1) (rng/ l) 

Suspended Solids 30 10 
Phosphate as P ll.O 1.0 

Design Assumptions: 
TDH = 25 ft 
Sludge concentration (secondary)=2% 
Sludge concentration (tertiary)= 1% 

Operating Parameters: 
Ferric Chloride addition = 85 mg/1 

Type of Energy Required: Electrical 

Design Assumptions: 
Normal run times are 10 min total 

time per hr except 0.1 mgd (5 ~in) 
and 100 mgd (15 min) 

Bar Spacing is 3/4 in 
Worm gear drive, 50% efficiency 

Type of Energy Required: Electrical 

Type of Energy Required: Electrical 

Water Quality: 
Removal of 90% of material with a 

.specific gravity of greater than 
2. 65 

Design Assumptions: 
Grit removal to a holding f;Jcility 

by a screw pump 
Size based on a peaking factor of 2 
Detention time is 3 min 
Tank design similar to that by 

Link-Belt, FMC Corp. or Jeffrey 

Operating Parameters: 
Air rate of 3 cfm per foot of lengtl1 
Removal equipment 

Type of Energy Required: Elc~tric;Jl 

Water Quality: 
Removal of 90% of materi.:1.l with 

specific gravity gre;ttcr th:m 2.65 

Design Assumptions: 
Grit removal to a hoJditlg [;tcility 

by screw pump 
Size based on peaking fat·tnr of 2 
Square tank 
Smallest volunK'. is 1 L' ,·tt t"1 
Velocity nf 0.55 fps through sqtt:lr' 

tank or 1 min detL'nt i<~tl l imc :lt 

avL•ragc> flow 
Operate CqtLipmcnt ~ hr cal"h d;ty 

Type of Enl'rgy RL'quired: l·:lt•t·t ri, :tl 

Design Assumpt j,)n: 

Detention Liml' is 20 min 

Operating P;lramL'tcr: 
Air supply is 0.15 cu tt/g:JI 

Type of Ent.'rgy !{c(ptired: Elt•,·trit:tl 



Figu rL' 

Numhe r 
From EPA 

4J0/9-77-011 

3-12 

3-13 

3-14 

3-15 

Operation, Process, and Equation Describing 
Energy Requirements 

Primary Sedimentation 

log Y 3.8564 + 0.3781 (log X) + 0.1880 (log X)2 

+ 0.0213 (log X) 
3 

- Rectangular 

log Y. 3.8339 + 0. 3362 (log X) + 0.0148 (log X)
2 

+ 0.0081 (log X) 3 
- Circular 

Y Electrical Energy Required 7 kwh/yr 

X Plant Capacity, mgcl 

Secondary Sedimentation 

log Y 4.2149 + 0.6998 (log X) + 0.1184 (Jog 

- 0.0660 (log X) 
3 

- Activated Sludge 

log Y 3. 8591 + 0.3349 (1 og X) + 0.073S (log 

y 

X 

+ 0.0238 (log X)
3

- Trickling Filter 

Electricity Required, kwh/yr 

Plant Capacity, mgd 

X) 2 

X)2 

Chemical Treatment Sedimentation Alum or Ferric Chloride 

logY 3.5364 + 0.0743 (log X) + 0.0290 (log X)
2 

- O.OH4 (log X) 
J 

y F.lcctriL·al Energy Required, kwh/yr 

X Plant Capacity, mgd 

Chemit:al" Treatmc•nt Sedimentation Lime 

log Y 3.5144 + 0.017" (log X)+ 0.0942 (log x)
2 

+ 0.0905 (log X)) 

Y ::o Electrical Energy Required~ kwh/yr 
X= Plant C<1pacity, mgd 

---~----------

3-16 High Rate Trickling Filter (Rock Media) 

lil,300 x0
· 94 

Electrical Energy Rl'quired, kwh/yr 
X \1 lant C:1pacity, mgtl 

49 

Design Condit inns, Ass umpt inns :md 
Effluent Quality 

Water .Quality: 

BODS 
Suspended Solids 

Design Assumptions: 

Inf] tiCtlt 

(mg/ 1) 
2l0 
2JO 

Sludge pumping included 
Scum pumped by sludge pumps 
Multiple tanks 

Operating Parameters: 
Loading = 1000 gpd/sq ft 

l~f ( llH'I1( 

(mg/ 1) 

I 36 
80 

Waste rate ::o 65% of influent Solids. 
Sir. concentration 

Pumps _operate 10 minutes of L'ach hr 

Type of Energy Required: EJe,:trica1 

Water Quality: Eff ltJent 
(mg/1) 

BODS 20 
Suspended Solids 20 
(applicable to activated sludge sys-

tem effluent quality vari:1bl0. f(1r 
trjckling filter svstems) 

Design AssumPtions: 
Secondary sedimentation for conven­

tional activated sludge includes 
return and waste activated s ludg<' 

Secondary sedimentation for trick! i11g 
filter system includes waste slLH..Ige 
pumping 

Hydraulic loading = 600 gpd/sq ft 

Operating Parameters: 
Waste activated sludge 

= 0.667 lb ss/lb BODs 

Return activnted sluJge 501:': Q 
Sludge concentration= 1% 
Waste pumps: Op('rated 10 minutt's 

each hour 

Type of Energy Req11ired: l~lcctrit·;J] 

Design Assumptions: 
Coagulant: alum or fcrrit· t·hloridc 

Operating ParamPtt>r: 
Overflow rate = 700 gpd/sq 1-t 

Type of Energy Required: ElL·t·Lrit :11 

·Design Assumptions: 
Coagulant: Liml' 
Overflow rate, Avg = 1,000 gpd/.-;q fl 

Type tll Energy Required: l·:kct rit·:Ji 

Water Qunlity: 

HODs 
Susp('tHleU Slll idH 

Design Assum11Litlt1s: 

lnf lt1ent 

(mg/ I) 
I Jli 

HO 

Ef f !ttt'lll 
(mg/ I) 

Hydraul i.e lo;~ding = 0.4 ):pm/sq I l 
including n···ir,·ulat 

Till\ = 10 ft 
Opl•ral ing Par,nm'lt'r: 

HL>cir,·ulati•lll R:ll i(' = 2: I 



Figure 
Number 

From EPA 
430/9-77-011 

3-17 

3-18 

Operation, Process, and"Equation Describing 
Energy Requirements 

Low Rate Trickling Filter (Rock Media) 

Y = 93,600 x0
•
94 

Y = Electrical Energy Required, kwh/yr 
X = Plant Capacity, mgd 

High Rate Trickling Filter (Plastic Media) 

Y 161,000 x0
•
95 

Y Electrical Energy Required, kwh/yr 
X Plant Capacity, mgd 

Design Conditions, Assumpt inns :llld 

Effluent Quality 

Water Quality: 

BODs 
Suspended Solids 

Design Assumptions: 
Hydraulic loading 
TDH = 23 ft 

Operating Parameter: 
No recirculation 

Influent 
(rng/ I) 

136 
80 

Ef f lm·nt 
(m~/ I l 

'!0 
J() 

0.04 gpm/sq ft 

Type of Energy Required: Electri,·;il 

Water Quality: 

BODs 
Suspended So 1 ids 

Design Assumptions: 

Influent 
(mg/1) 

136 
80 

Eff l11L'l1t 
(mg/ I) 
35-45 
35-45 

Hydraulic loading= 1.0 gpm/sq ft 
including recirculation 

TDH = 40 ft 
Operating Pa.rameter: 

Recirculation Ratio= 5:1 
Type of Energy Required.: Elect rica 1 

----------------------------------------------------------
3-19 

3-20 

Supe'r - High Rate Trickling Filter (Plastic Media) 

Y 224,000 x0
•
93 

Y Electrical Energy Required, kwh/yr 
X Plant Ca~acity, mgd 

Rotating Biological Disk 

Y = llO , 000 X l. 
02 - Standard Media 

Y 73,000 Xl.OO- Dense Media 

Y Electrical Energy Required, kwh/yr 
X Plant Capacity, mgd 

Water Quality: 

BODS 
Suspended Solids 

Design Assumptions: 

Inf] uent 
(mg/ 1) 

136 
80 

Eff fuent 
(mg/1) 

82 
48 

Hydraulic loading 3 gpm/sq ft. 
including recirculation 

TDH = 40 ft 
Operating Parameter: 

Recirculation ratio= 2: I 
Type of Energy Required: Electrical 

Water Quality: 

BODs 
Suspended S0 lids 

Design Assumpt i&lllS: 

lnf luent 
(mg/ 1) 

13o 
80 

Eff I UE'Ill 

(mg/ 1) 
30 
30 

Hydrattlic ]&Jading I gpd/sq ft 
Standard medL1 = lOQ,OOO sq ft per 